

PHYSICAL TESTING REPORT

ceram

Queens Road, Penkhull, Stoke-on-Trent,
Staffordshire, ST4 7LQ, UK

tel: (customer enquiries) +44 (0)1782 764428

tel: (switchboard) +44 (0)1782 764444

fax: +44 (0)1782 412331

email: enquiries@ceram.com

web: www.ceram.com



0013

Birchover Stone Ltd
Capstone House
Dunston Way
Off Dunston Road
Chesterfield
S41 9RD

**From 1st February 2014 Lucideon will be the
new name for Ceram - www.lucideon.com**

FAO: Mr Nigel Morton

Report of Tests on: Natural Stone Masonry

Your Reference: Birchover Gritstone

Ceram Reference: (135405)-22969

Date Reported: 06-Dec-2013

Order Number: 08091

Date Logged: 22-Oct-2013

Date(s) of Test(s): 08-Nov-2013 to 19-Nov-2013

Determination of Water Absorption

BS EN 771-6: 2011 (BS EN 772-11: 2011)

No.	Water Absorption by Capillary
1	1
2	1
3	1
4	1
5	1
6	1
Mean	1

Name of organisation carrying out sampling: Not known

Method of Sampling: Not known

For aggregate concrete, manufactured stone and natural stone masonry units due to capillary action. Results quoted as g/(m² x s^{0.5}).

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

End of Test Report

Mr Simon Hall
Author